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b7 TALFOND

STAHLIRS BYENL AND SUPRRALLOYS

Via industriaie, 1 - 25021 BAGNDLG MELLA (B85) ITALY

CERTIFICATE OF QUALITY AND MATERIAL TESTING

INSPECT ON CEBTIFICATE M, AC/ 1869 DATE : 20/05/14
FIRM : . e
ORDER : P03077 ORDER CONFIRMATION ¢ 201939
[ tEaT £ X n.of pes: MATERIAL DESCRIP‘I'ION ' MATERIAL GRADE
1 FORGED ROUND TURNED BAR gi24° \S16/316L
0.0 §51 RV
Lbs 16508,228 X-10,453 faet ASTM A276
ASTM A3T9
ABTM A484
ASME Sec.ll Part, A 85479
NACE MR 0103
YACE MR {7680 15156:200}
_AWS 66

Stesimaking pozess EAF. + A.OD, fdfining

No welding petfoimed on matsrial

Maforial iee trom:Mercltry contamination

Matarial inspected with a gamima spectromatar and with rio radioaciive contamination beyond tha Himits provided for
by the EU-Hadiatlon Profection 122 paif 1, whe falavant

|Mechanical iosts parfotmiad atsording 16 ASTM AS70 (@12,5rim-50min lengin) + ASTM E10.+-ASTM E18
Chamieal analysts dnd maechariient propetties according 1o ASTM A182 - ASME 8A182 FaI/316L, - ABTM A193 -
ASME 84183 BSM CL.1

Country of mell &g counlry bl manidactisg: aly 5

ttalond is In compidnce with DFARS rsgulaﬁm '$52.996-7017.

Forgingatio > 811

PMI periofmed

Comosian test according 10 ASTM AZ62 PLE satlslaolory performed

AMS OQS 783B Cond.A
AMS 5848L.
AMS-S-7720 315
H.T, *_ ____Solulion an ealed 1050°C A_ waterquenchad
S HEAT’BNALYSIS o
6 | WMNm 8 | P § | o ¢ W | Mo | gu &n
nozz | 178 st | ogs | 00002 15,@5;// 0 | W A ozso
e | A | W M | W | Ta | As | Co | Ns | BB
ooo1s | obor oot | oooz | opa7 | eoose | | oom 0,035 ' '
B N Zr | Sh Fo. PRE Farrtte {%) ASTM E662 BralnslzeASTM Eitz2_
pooz2 | ogmw | ' ‘ - S 5
TEST RESULTS ON ACTUAL BAR PROLUNGATION = ‘
Temp. |Direction] Bmaz | | Fm A Z RV (0. x 10 mm) Hordiiess
FeL b RS sy | o | ) [
RY | L ] %6 | = | 73 sad | 821 ’ HBw 166
HBo &

SURVEYORS , OUSTOMER INSPEGTION | [j  ITALFOND S.p.A.
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Tol, (39).(030).6829911.

Fax. (39),(030).0820616
8 s i 1 LoD Via Industriale, 1 - 25021 BAGNDLO MELLA (BS)ITALY
CERTIFICATE OF QUALITY AND MATERIAL TESTING
MICROGRAPHIC—EXAMINATION
INSPECTION CERTIFICATE N. ME/ 1869 DATE : 20/05/14
,  acoviding 1 EN 1020489+
" FIRM ,
ORD_ER H PO3077 OHDEH CONF!RMATION » 201939
HEAT  |M.ofPCS|  MATERIAL DESCRIPTION  WMATERIAL GRADE.
561 7;":“) 1 FORGED ROUND TURNED BAR 824 816/816L ,
T bt 581Rev.s
ASTM A2T8
Lbs 16508,928 x 10,453 feet ASTM A475
. ASTM A484
ASME Sec.d! Part. A SA7S.
NACEMR 0103 ,
NACE MR 0176150 16186:2009
AMSBBS3H
ANS QQS 7838 Cond.A
AMS 5848
AMS-S-7720 318
H.T. CONDITION :  Solufion anneafed 1050°C (24h) + water quenched
- Mlcnoampmc EXAMINATION - SURFACE E
~ Magniflsation: 100 x o :

Etching: elsciroiilic, Oxalle-Acid 3V 60s according to ASTM £407

RESULT: Free from Intefmsfaliic phiases ahd’ graln b0unﬁmy pracipliates

ITALFOND S.jv.h.
i Qunmy Auumm:o

SURVEYORS CUSTOMER INSPEGTION




ctleT3?S

T, (38){030). 5229911
Pax. (30)(030).6030618
.= i"r ﬁL.—Gﬁh‘j Via Indusirials, 1 - 26021 BAGNOLO MELLA (BS) ITALY

STANLESS STEEL AND SUPERALLOYS

CERTIFICATE OF QUALITY AND MATER!AL TESTING

mcﬁoenl}amc EXAM!NAT!ON
INSPEGTION csnnncme N. ME2! 1869 , DATE: 20/05/14
. , woording to EN12MBT © .

FIBM : T ‘

ORDER : PO30T7 ORDER CONFIRMATION: 201939
(HEAT, K. of PCS ~ MATERIAL DESCRIPTION | MATERALGRADE
\86172- 1 FORGED ROUND TURNED BAR gat_f 316/318L <

: R 867 Rev.s
Lbs 16508,228 x 10,453 fest. ASTM A278
ASTM A4a7o
ASTM Ad8d
- ASME Secill Part. A SA478
NAGE ME 0103
NACE MR 0175150 15156: 2008~
“““ -~ AMS 5859H
ANIS QQS 7638 Cond.A
AMS 5638L
AMS-5-7720 516

1 HT. coNDmON Solutlou hnnealed 1050°C (24n) + waier qubhohed

MACROGRAPHIC EXAMINATION - MID RADIUS ‘

Etching: 50% Hy0 + 50% Hel

" SURVEYORS ' CUSTOMER INSPEGTION : ITALFOND S.p.A.
uulmynswmnob
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